CHARACTERIZATION OF POULTRY PROCESSING OPERATIONS, WASTEWATER
GENERATION, AND WASTEWATER TREATMENT USING MAIL SURVEY AND

NUTRIENT DISCHARGE MONITORING METHODS
by
BRIAN HARRY KIEPPER
(Under the Direction of Aaron Estes Reynolds)
ABSTRACT

Periodic evaluation of wastewater characteristics and treatment practices within U.S.
poultry processing plants is needed due to the industry’ s rapid expansion. U.S. poultry
processing plants slaughtered over 9.01 billion birdsin 2002. Total wastewater generation by
U.S. daughter plantsis now between 45 and 90 billion gallons annually. Two separate methods
were used to characterize poultry slaughter and further processing plant operations, wastewater
generation, and wastewater treatment practices. The first method, a self-administered mail survey
[...]
(88 percent), cut-up and debone (77 percent), marination (44 percent), portion control (37
percent), chill pack (28 percent), MSC/MDM and fully-cooked (18 percent), IQF,
breading/cooking and par-fry (14 percent), and breading alone (12 percent). Two plants (four
percent) reported bar-b-que as a unit operation. Fifty (88 percent) of the 57 surveyed plants
reporting unit operations are slaughtering facilities. This number reflects 45 of the 52 reporting
chicken processing plants and al five of the turkey facilities. Table 2.2 reports the number and

percentage of plants performing combinations of process operations.

Table 2.1. Unit operations of 57 surveyed poultry processing plants*.

Unit Operation Number of Plants Percentage of Plants
Performing Unit Operation Performing Unit Operation

First Processing:

Slaughter 50 88
Cut-up 44 77
Chill pack 16 28
Second Processing:

Debone 44 77
Marination 25 44
Portion Control 21 37
MSC/MDM 10 18
IQF 8 14
Other 2 4
Third Processing:

Fully-cooked 10 18
Breading/cook 8 14
Par-fry 8 14
Breading 7 12
Bar-b-que 2 4
Other 3 5
Rendering 11 19

* One of the surveyed plants did not report this information

36



Table 2.2. Combination of unit operations at 57 reporting poultry processing plants*.

Combinations of Unit Operations Number of Plants Percentage of Plants
Performing Combination  Performing Combination
First and Second 31 54
First, Second, and Third 7 12
First, Second, and Rendering 7 12
First Only 3 5
Third Only 3 5
Rendering Only 2 4
First, Second, Third, and Rendering 2 4
Second Only 1 2
Second and Third 1 2

* One of the surveyed plants did not report this information

First, Second, and Third Processing

The surveyed chicken processing facilities slaughter an average of 205,587 birds per day
(BPD) for an average of 1,122,415 total live weight pounds (LWP). Thirty-three plants reported
specific live weights per bird with an average of 5.8 pounds. The average output dressed weight
was calculated at 837,436 pounds per day, for an average yield of 75 percent. The following
assumptions were made in calculating estimated values for unreported data in surveys. average
weight of live bird equaled 5.0 pounds, percent yield from live weight slaughter equaled 75
percent (Mead, 1989; Romans et al., 1994; USDA, 2002). The lowest production reported by an
individual plant was 55,000 BPD and 275,000 LWP. The highest production reported by asingle
plant was 600,000 BPD and 3.3 million LWP. Minimum and maximum percent yields for
chicken slaughter plants were reported as 61 and 81 percent, respectively. Specific production
data survey responses from poultry plants performing second and third processing operations was
very limited, and not included in this report.
Renderers

Two completed surveys were received from facilities that only render poultry processing
by-products. However, nine other surveyed plants perform rendering onsite at slaughter facilities.

Data pertaining to the eleven operations, in tons per day processed, are detailed in Table 2.3.

37



One of the two reporting stand-alone rendering plants (plant number 10) operates six
days a week with 75 production and 138 total employees, and uses an average of 300,000 gallons
of water per day. The other stand-alone rendering plant (plant number 11) operates five days a

week with 16 production and 20 total employees, and uses an average of 186,000 gallons of water

per day.

Table 2.3. Renderer production levels (tons per day).

Offa Feather DAF Blood Misc. Oil Poultry Feather Blood

Plant Solids Meat Meal Meal Meal
No. (In) (In) (In) (In) (In) (Out) (Out) (Out) (Out)
1 28 11 - - 87 - 50 - -
2 30 30 5 - - 6 15 15 -
3 425 108 23 44 - 75 103 36 6
4 120 75 - - - - 50 25 -
5 95 26 9 12 - - - - -

6 dnr
7 200 34 8 - - 35 30 18 -
8 311 147 40 - - 59 62 34 -
9 dnr
10 1125 400 - - - 213 297 138 -

11 270 115 - - - - - - -
*dnr — did not report production data

Plant Staffing and Operations

The average number of production employees utilized by all of the surveyed plants is
756, while the average total plant employees were calculated at 841. The lowest number of
production and total employees reported was 16 and 20 at a stand-alone rendering plant. The
highest employee numbers were listed at 1650 and 1749, respectfully at a chicken slaughter
facility. Of the 45 reporting chicken slaughter facilities, 47.5 percent employ more than 1000

people.

38



Plant Water Use

Potable water use for the chicken slaughter plants was reported by 32 facilities. The
mean potable water use per day was 1.46 million galons per day (MGD). The minimum and
maximum reported values were 0.38 and 4.50 MGD, respectively. Forty-five plants reported
their percentage of water use by production shift. Table 2.4 summarizes the forty reporting plants
that operate three daily shifts (two production, one sanitation), while Table 2.5 shows the
remaining five plants operating two daily shifts. Thirty-nine plants reported their cost per 1000
gallons of water ($/Kgal). The mean cost was calculated at 1.64 $/Kgal, while the minimum and

maximum values were reported as 0.09 and 6.75 $/K gal, respectively.

Table 2.4. Percentage of potable water use by production shift — 3 shifts, 40 plants.

1% Production Shift 2" Production Shift Sanitation Shift

Minimum 31 20 8
Maximum 60 46 44
Average 41 39 20

Table 2.5. Percentage of potable water use by production shift — 2 shifts, 5 plants.

Production Shift Sanitation Shift
Minimum 65 19
Maximum 81 35
Average 74 26

Wastewater Permitting and Treatment

All of the 58 surveyed poultry processing plants discharge their wastewater effluent
under a discharge permit or local sewer ordinance. Table 2.6 summaries the parameters covered
by the various discharge permits. Total Suspended Solids (TSS) and pH are required testing at

over 90 percent of the surveyed plants.

39



Table 2.6. Permitted parameters of plants by number and percentage — 58 plants.

Parameter Number of Plants Percentage of Plants
Permitted Permitted
Total Suspended Solids (TSS) 54 93
pH 53 91
Fat, Qil & Grease (FOG) 47 81
Biochemical Oxygen Demand (BOD) 46 79
Ammonia Nitrogen 35 60
Phosphorus 20 34
Tota Kjeldahl Nitrogen (TKN) 19 33
Fecal Coliform 12 21
Nitrate/Nitrite 11 19
Dissolved Oxygen (DO) 11 19
CBOD 9 16
Chemical Oxygen Demand (COD) 7 12
Chloride 6 10
Tota Nitrogen 5 9
E. Cali 2 3
Sodium 1 2
Zinc 1 2
Enterococcus 1 2
Organic Nitrogen 1 2
Toxicity 1 2
Temperature 1 2
Total Dissolved Solids 1 2

Wastewater Treatment Processes

Wastewater treatment processes were divided into ‘Physical’ (screening),
‘Physical/Chemical’ (DAF), and ‘Biological’ (anaerobic digestion, activated sludge, aerated and
facultative lagoons, pack tower). Other supporting process categories were ‘Finishing' (clarifier,
filtration, polishing ponds, disinfection), and ‘Final Disposal’ (direct discharge: surface water /
land application, indirect discharge). All of the surveyed plants use some form of treatment on
their wastewater. Table 2.7 shows the number and percentage of plants by wastewater treatment

process type utilized.

40



Table 2.7. Wastewater treatment process categories - 57 plants.

Treatment Process Types Number of Plants  Percentage of Plants

Physical Only (1) 1 2
Physical/Chemical Only (2) 4 7
Biological Only (3) 1 2

(1) and (2) 17 30

(1) and (3) 13 23

(2) and (3) 2 3

(1), (2) and (3) 19 33

The fifty-six surveyed plants reporting on wastewater treatment staffing employ atotal of
120 state certified wastewater treatment personnel, ranging from zero at seven facilities to ten at
two facilities. Other personnel numbering 154 are employed to assist certified staff bringing the
staffing total at all 56 reporting plants to 274 employees. Ten plants use only certified personnel
with no non-certified assistance, while seven plants utilize only non-certified staff.
Wastewater Treatment Methods

Of the fifty-seven surveyed plants reporting data in the wastewater treatment processes
category, initial physical treatment in the form of screens are utilized by forty-eight (84 percent).
By far the most popular form of screens are rotary types. Of the 48 plants reporting screen use,
42 (88 percent) use internally-fed rotary screens. Other types of screens utilized by the surveyed
plantsinclude externally-fed rotary, shaker and bar.

Physical/chemical treatment, in the form of DAF technology, is utilized at 74 percent of
the surveyed plants. Plants reported that the solids content of their DAF skimmings range from a
low of five percent for materials recovered directly from DAF units, to 47 percent for skimmings
further treated with dewatering technology such as filter belt presses and driers. Volumes of
skimmings produced per day were reported either as pounds or gallons. Daily pounds produced
range from 5,600 to 600,000 with an average of 80,523. Plants reporting gallons of DAF

skimmings collected ranged from 2,500 to 25,000 with an average output of 9,098.

41



Biological treatment was divided into anaerobic digestion, activated sludge, aerated
lagoon, facultative (non-aerated) lagoon, and packed tower. Thirty-four plants reported the use of
biological treatment. The most popular form of biological treatment is activated sludge with 21
facilities (62 percent) reporting itsuse. Aerated lagoons and anaerobic digestion were the second
most popular types of biotreatment with 17 plants (50 percent) reporting the use of each type.
Eleven plants (32 percent) report the use of facultative lagoons, while two plants (6 percent) use
packed towers.

Finishing treatment of wastewater was divided into final clarifiers, filtration, polishing
ponds and disinfection. Twenty-one plants (62 percent) use final clarifiers ranging in capacity
from 4,500 to 1,700,000 gallons. Two plants utilize filtration, while nine plants (26 percent) have
final polishing ponds. Twenty-four plants have disinfection systems associated with their
wastewater treatment. For disinfection, 16 plants use chlorine, two use sodium hypochlorite, and
six plantsuse aUV (ultraviolet light) system.

Final disposal of treated wastewater was divided into two basic categories. ‘direct
discharge’ to surface water and/or aland application system, or ‘indirect discharge’ to municipal
sewer system. Fifty-three of the surveyed plants reported final disposal information. Thirty-two
of the reporting plants (60 percent) are direct discharges. Twenty-one (40 percent) plants use
effluent land application systems, nine (17 percent) facilities release effluent to surface water,
while two plants (3 percent) use land application and surface water discharge in combination.
Twenty-one (40 percent) of the facilities pretreat their waste streams prior to discharge to a
municipal sewer system for further treatment.

Process Control Measures

Surveyed plants were asked to list the operating parameters that are regularly monitored
and controlled to ensure proper wastewater treatment plant operation. Along with permitted
parameters, these tests are used to diagnose operational problems. For each parameter, plants

were requested to note sample point and frequency of testing, target testing level, and if

42



monitoring and/or control of parameter is automated. Non-permitted process control tests
conducted by reporting plants include Dissolved Oxygen (DO), pH, Sludge Volume Index (SV1),
Sludge Density Index (SDI), Mixed Liquor Suspended Solids (MLSS), Chemica Oxygen
Demand (COD), BOD, TSS, Ammonia Nitrogen (AN), Nitrate (NO3), Nitrite (NO2), Total
Kjeldahl Nitrogen (TKN), Chlorine (CL), and Alkalinity (ALK).
Residuals

Categories of wastewater treatment residuals included offal screenings, DAF skimmings
and waste activated dudge. All fifty-eight of the surveyed plants reported some form of
wastewater treatment residuals. Of the 43 plants reporting the recovery of screened materials, 41
facilities (95 percent) pass the by-product along to a rendering operation. One plant reported that
their screenings are land applied, and one of the rendering plants recycles screenings back into
their own rendering process.

The rendering industry also handles the majority of DAF skimmings. Renderers take
DAF solids from twenty-seven (64 percent) of forty-two facilities reporting DAF use. Eleven
plants utilize land application systems, while four plants report skimmings are contract hauled.
Finally, plants utilizing aeration systems were asked about their waste activated sludge. Of the 15
reporting plants, eight use land application, five use anaerobic lagoons, one uses an aerobic
lagoon, and one uses a digester.
Wastewater Treatment Operational Problems

Of the 58 plants returning completed surveys, twenty-six (45 percent) reported forty-two
wastewater treatment operational problems. A detailed list of the reported problems is
summarized in Table 2.8. Ten plants reported the poor separation of DAF skimmings, making it
the most frequently reported problem. Eight plants listed poor phosphorus removal as a problem,
while five plants listed activated sludge bulking. Four plants reported problems with sour

anaerobic digesters.

43



Table 2.8. Reported wastewater treatment operational problems and solutions.

Problem Number  Plant Reported Solutions
of Plants Code
Poor DAF Sludge 10 1.05 Check and blow out DAF air nozzles
Separation 1.10 Adjust chemical dosage, skimmer flight speed
1.12 Experiment with various polymers
1.13 Install automated controls for pH, chemical addition
114 Added silicagel flocculent
1.28 Request City maintain potable water pH of 7.2
140 Change chemicals, adjust dosage
2.3
5.1 Reduce aeration, apply coagulant
5.2  Experiment with new polymers
Poor Phosphorus 8 1.14  Separate collection of high P marinate
Removal 1.18
1.20 Changefrom Alumto liquid Sodium Aluminate
121
1.33  Replaced Trisodium Phosphate with Sanova
1.40 Stopped using Trisodium Phosphate
142
5.1  Slow DAF flows and increase coagulant
Activated Sludge 5 1.19 Increase Return Activated Sludge (RAS), DO
Bulking 1.26 Increase DO, chlorinate Aeration basin
1.27 Increase Waste Activated Sludge (WAS), DO
1.31 Chlorinate RAS, slow flow
5.4  Bioaugmentation of aeration tank with microbes
Sour Anaerobic 4 1.10 Change frequency of aeration and WAS
Digester 1.26 Addto aeration cycle
140 Recirculation of effluent back into influent
54  Adding biological catalyst to headworks
High Effluent 3 1.33 Addition of carbon source to anaerobic influent
Nitrate Levels 145 Discontinue DAF operation, increase organics
25
Denitrification 3 1.23 Decrease aeration cycle, add polymers
In Clarifier 126 Decrease blower runtime
1.27 Decrease aeration run time
High BOD 3 1.40
Effluent Levels 2.2 Increase chemical dosage and retention time
54  Add biological microorganisms
Other Problems: 6
Fluctuating TKN 117 Evaluating alternative treatment options
Hydraulic Overload 1.23 Water conservation program
FOG Loading 1.27 Increase aeration, bioaugmentation
Cloudy Effluent 1.32 Decrease Magnesium Hydroxide feed
Solids Runoff 1.37
High Ammonia 5.1 Increase aeration to bring DO up to 3.0 mg/L




Discussion and Conclusions
Survey Response Rate

Studies have shown that industrial populations are less likely to respond to mail surveys
than consumer populations (Greer et al., 2000; Pressley and Tullar, 1977). Researchers of the
survey method report that survey developers must attempt to maximize respondents perceived
rewards, either tangible or intangible, while minimizing the costs of time and effort (Childers and
Skinner, 1996; Dillman, 1978). The UGA/USPOULTRY team focused on employing the
response inducement factors of industry and academia co-sponsorship (Faria and Dickinson,
1992, 1996; Greer and Lohtia, 1994), respondent anonymity (Futrell and Hise, 1982; Tyagi,
1989), and telephone reminders (Jobber et al., 1985; Jobber and Sanderson, 1983; Swan et al.,
1980) to increase the survey response rate.

Of the 241 mail surveys that were distributed, 58 were returned. This represents a 24
percent response rate, which was less then predicted. Follow-up phone conversation with non-